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PARTS LIST

VMH2800TPB/
KEY CMH2800TPB
NO. PART NO. DESCRIPTION QTY.
1 098304-01 Screw, #10 x 3/8" 6
2 100566-01CB Front Panel 1
3 100573-01BR Screen Assembly 1
4 100721-01BR Burner Shield 1
5 100903-02 Log 1
6 M11084-38 Screw, #8 x 3/8" 2
7 099066-01 Mounting Bracket 1
8 M11084-26 Screw, #10 x 3/8" 2
9 100571-01BR Deflector Unit 1
10 098271-03 Ignitor Cable 1
11 098249-01 Nut, M5 2
12 099440-06 ODS/Pilot Assembly 1
12-1] 098514-01 Thermocouple 1
12-2| 098594-01 Ignitor Electrode 1
13 099126-02 Burner 1
14 098517-01 3/16" Pilot Tubing 1
15 098251-03 Injector 1
16 098250-01 Injector Holder 1
17 098867-06 Pressure Regulator 1
18 099553-01 Pilot Shield 1
19 098299-02 3/8" Outlet (Burner) Tubing 1
20 098297-03 3/8" Inlet Tubing 1
21 098264-02 3/8" NPT Male Connector 1
22 098276-01 1/8" NPT Plug 1
23 098277-01 3/8" to 1/8" NPT Bushing 1
24 098265-01 3/8" NPT Male Elbow 1
25 098275-01 3/8" NPT Plug 1
26 098522-04 Thermostat Gas Valve 1
27 098529-03 Cabinet 1
28 102445-01 Piezo Ignitor 1
29 098304-03 Screw, #8 x 3/8" 4
30 101046-01 Log Strap 2
PARTS AVAILABLE — NOT SHOWN
100562-01 Lighting Instructions Plate 1
100563-01 Warning Plate 1
101899-01 Brass Trim Assembly 1
100769-02 Brass Trim Hardware 1
100642-01 Hardware Package 1
100565-01 Warning Plate Fastener Kit 1
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